
Package leaflet: information for the user 

 

Terbinafin-ratiopharm, 10 mg/g cream  
terbinafine hydrochloride 

 

Read all of this leaflet carefully before you start taking this medicine because it contains 

important information for you. 
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 
- Keep this leaflet. You may need to read it again. 
- Ask your pharmacist if you need more information or advice. 
 If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 
- You must talk to a doctor if you do not feel better or if you feel worse after two weeks. 
 

What is in this leaflet  
1. What Terbinafin-ratiopharm is and what it is used for 
2. What you need to know before you use Terbinafin-ratiopharm 
3. How to use Terbinafin-ratiopharm 
4. Possible side effects 
5. How to store Terbinafin-ratiopharm 
6. Contents of the pack and other information 
 

 

1. What Terbinafin-ratiopharm is and what it is used for 
  
Terbinafin-ratiopharm is an antifungal cream, which destroys the fungi that cause skin disorders. 

Terbinafin-ratiopharm cream is used for the topical treatment of athlete’s foot (tinea pedis).  
Athlete’s foot occurs on feet, mainly between the toes. The infection may spread to the sole, edges, 

and bridge of the foot. It may occur on either one foot or both feet. The most common symptoms 

include inflammation, cracked skin, scaling, and unpleasant itching. In severe cases, small blisters, 

peeling skin, and deep painful cracks may occur on the foot. 

 

A doctor may prescribe terbinafine cream for the treatment of other fungal skin infections as well. 

 

 

2. What you need to know before you use Terbinafin-ratiopharm  
 

Do not use Terbinafin-ratiopharm: 
- if you are allergic to terbinafine or any of the other ingredients of this medicine (listed in section 

6); 
- if you are not sure about the cause of your skin disorder – in this case, consult your doctor 

before using this medicine. 
 

Warnings and precautions 

Talk to your doctor or pharmacist before using Terbinafin-ratiopham. 
- Terbinafin-ratiopham cream is intended for external use only. 

- Avoid the cream coming into contact with the eyes. If the medicine comes into contact with the 

eyes, rinse immediately with plenty of water and contact an ophthalmologist, if necessary. 

- Always carefully wash your hands after applying Terbinafin-ratiopharm cream. 

 

Children 
Terbinafin-ratiopharm is not recommended for use in children.  
 

Pregnancy and breast-feeding 
If you are pregnant or breast-feeding, think you may be pregnant or are planning to become have a 

baby, ask your doctor for advice before taking this medicine. The medicine should not be used during 



pregnancy and breast-feeding unless clearly indicated. In addition, exposing an infant to the skin that 

has come into contact with the medicine, incl. breast, should be avoided. 
 

Driving and using machines 
The medicine has no influence on the ability to drive and use machinery. 
 

Terbinafine-ratiopharm contains benzyl alcohol, cetyl alcohol and cetostearyl alcohol 

This medicine contains 10 mg benzyl alcohol per gram of cream, which may cause allergic reactions 

and mild local irritation. 

This medicine contains 40 mg of cetyl alcohol and 40 mg of cetostearyl alcohol per gram of cream, 

which may cause local skin reactions (eg contact dermatitis). 

 

 

3. How to use Terbinafin-ratiopharm  
 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 
The tube of Terbinafin-ratiopharm cream is hermetically sealed. To open the tube, use the tip on the 

top of the cork.  
• Before using the cream, wash and dry your hands and the area of skin to be treated.  
• Uncork the tube and press a small amount of cream onto your finger.  
• Close the tube with the cork.  
• Apply a thin layer of cream on and around the affected area. 
• Rub the cream lightly into the skin.  
• Wash your hands after touching the affected area in order to prevent the infection from 

spreading to other areas of skin or to other people. 
 

Terbinafin-ratiopharm cream is used once or twice a day. A seven-day treatment is often sufficient. 

Continue using the cream within the recommended period, even if the symptoms disappear within a 

couple of days. This way, you will avoid the recurrence of the disease and the treatment will be 

successful. However, it takes longer for the affected area to heal completely – even up to 4 weeks. The 

effect of Terbinafin-ratiopharm cream continues after the discontinuation of its use. The healing 

process will continue despite not using the cream.  
If the symptoms have not subsided within 2 weeks, you should consult your doctor. Healing is aided 

by keeping the area of skin to be treated clean by washing it regularly. Dry the skin carefully without 

rubbing it. Try not to scratch the affected area despite the itching, because it increases skin damage 

and slows down the healing process or it may cause the infection to spread. As such infections may be 

passed on to other people, nobody other than you can use your towel or wear your clothes. Wash your 

clothes and towel frequently in order to protect yourself from reinfection. Wear cotton socks and 

disinfect your shoes. 
 

If you accidentally swallowed Terbinafin-ratiopharm cream  

If you have administered a larger amount of external medicine that contains terbinafine, it is 

recommended to administer activated charcoal and seek medical attention. You may experience 

headache, nausea, abdominal pain, and dizziness, and you may require medical attention. 
 

If you forget to use Terbinafin-ratiopharm cream 
If you forget to use Terbinafin-ratiopharm cream, do it as soon as possible. If it is already time for the 

next use, apply the prescribed amount on the skin and then continue as usual. 
It is important to adhere to the prescribed application times, as missed application times may increase 

the risk of recurrence of the disease.  
 

 

4. Possible side effects  
 

Like all medicines, this medicine can cause side effects, although not everybody gets them.  
 



Side effects are classified as follows: 
Very common may affect more than 1 in 10 users 
Common may affect up to 1 in 10 users 
Uncommon may affect up to 1 in 100 users 
Rare may affect up to 1 in 1,000 users 
Very rare may affect up to 1 in 10,000 users 
 

General disorders and administration site reactions 
Uncommon: pain, pain and irritation in the administration site  
Rare: worsening of the disease 
 

Eye disorders 
Rare eye irritation  
Accidental contact of terbinafine with the eyes may irritate the eyes. 
 

Skin and subcutaneous tissue disorders 
Common: skin scaling, tingling 
Uncommon: lesions or scabs on the skin, itching, skin eruptions, abnormal pigmentation, 

redness, burning sensation of skin 
Rare: dryness of the skin, contact dermatitis, eczema 
Unknown: rash 
 

Sometimes, the terbinafine cream may cause topical symptoms, such as tingling, skin scaling, pain in 

the administration site, irritation in the administration site, abnormal pigmentation, burning sensation 

of  skin, redness, itching, etc. In rare cases, the existing fungal infection may become worse. These 

symptoms must be distinguished from hypersensitivity reactions, incl. rash, that occurs very rarely, but 

upon the occurrence of which you must discontinue the treatment and consult a doctor.  
 

Immune system disorders 
Unknown: hypersensitivity 
 

Reporting of side effects 
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 
 

 

5. How to store Terbinafin-ratiopharm 
 

Keep this medicine out of the sight and reach of children. 

 

Store in the original package.  
Do not freeze.  
Keep the tube tightly closed. 
 

Do not use this medicine after the expiry date which is stated on the package after „EXP”. The expiry 

date refers to the last day of that month. 
 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 
 

 

6. Contents of the pack and other information 
 

What Terbinafin-ratiopharm contains  
- The active substance is terbinafine hydrochloride. 1 g of cream contains 10 mg of terbinafine 

hydrochloride. 

http://www.ravimiamet.ee/


- The other ingredients are sodium chloride, benzyl alcohol, sorbitan monostearate, cetyl 

palmitate, cetyl alcohol, cetostearyl alcohol, polysorbate 60, isopropyl myristate and purified 

water. 
 

What Terbinafin-ratiopharm looks like and contents of the pack 

White or off-white homogeneous cream with a light almond scent; can be washed off with water. 
Aluminium tube with a polyethylene cork. 
The tube contains 15 g of cream. 
 

Marketing Authorisation Holder and Manufacturer 
Market Authorisation Holder 
ratiopharm GmbH 
Graf-Arco-Str. 3 
89079 Ulm 
Germany 
 

Manufacturer 
Merckle GmbH 
Ludwig-Merckle-Straße 
389143 Blaubeuren  
Germany 
 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 
 
UAB Teva Baltics Estonian branch 
Hallivanamehe 4 
11317 Tallinn 
Telephone: +372 6610801 
 

The leaflet was last revised in November 2020. 


